

CERTIFICATE OF CONSTANCY OF PERFORMANCE

2131/CPR/723_Rev.2

In compliance with Regulation (EU) No 305/2011 of the European Parliament and of the Council of 9 March 2011 (the Construction products Regulation or CPR), this certificate applies to the construction product

PAB N2 T4

ROAD SAFETY BARRIER FOR SIDE EDGE LEVEL N2

Having the performance indicated on page 2 and the any product modifications on the following page (s)

placed on the market under the name or trade mark of

**MARCEGAGLIA BUILDTECH S.r.l. S.U.
Via Giovanni della Casa, 12 Milano – ITALY**

and produced in the manufacturing plant:

**MARCEGAGLIA BUILDTECH S.r.l. S.U.
Strada Roveri, 4 - Pozzolo Formigaro (AL) – ITALY**

This certificate attests that all provisions concerning the assessment and verification of constancy of performance described in Annex ZA of the standard

EN 1317-5:2007+A2:2012; EN 1317-5:2007+A2:2012/ AC:2012

under system 1 for the performance set out in this certificate are applied and that the factory production control conducted by the manufacturer is assessed to ensure the

Constancy of performance of the construction product.

This certificate was first issued on 2018/12/13 and will remain valid as long as neither the harmonised standard, the construction product, the AVCP methods nor the manufacturing conditions in the plant are modified significantly, unless suspended or withdrawn by the notified product certification body.

The validity of this Certificate is subject to the regularity of the Surveillance on its FPC.

N.B. *This Certificate is not valid for supplies to the Road Service of the Provincia Autonoma di Bolzano*

Issue date of Rev.2: 2022/01/21

Chairman
(Eng. Stefano Calamani)

P a g e . 1 | 2

CERTIFICATE OF CONSTANCY OF PERFORMANCE

2131/CPR/723_Rev.2

PAB N2 T4

**ROAD SAFETY BARRIER FOR SIDE EDGE
LEVEL N2**

placed on the market under the name or trade mark of

**MARCEGAGLIA BUILDTECH S.r.l. S.U.
Via Giovanni della Casa, 12 Milano – ITALY**

PERFORMANCE UNDER IMPACT:

A) CONTAINMENT LEVEL	N2
B) SEVERITY IMPACT	B
C) NORMALISED WORKING WIDTH	W3 (0.9 m)
D) NORMALISED DYNAMIC DEFLECTION	0.8 m
E) NORMALISED VEHICLE INTRUSION	N.A.

DURABILITY:	GALVANIZED STEEL IN ACCORDANCE WITH EN ISO 1461 COATING THICKNESS AS PER TECHNICAL SPECIFICATIONS
RESISTANCE TO SNOW REMOVAL:	Class 3
DANGEROUS SUBSTANCE:	NPD
CONDITIONS FOR USE:	CONFORMITY WITH I.T.T. CONFIGURATION

The test results and the product characteristics are included in the following Test Reports / Relations:

AISICO N° 918 (TB 11) of 2012/08/30

AISICO N° 919 (TB 32) of 2012/08/30

Calculation Report Resistance To Snow Removal of 2022/01/20

Issue date of Rev.2: 2022/01/21

Chairman
(Eng. Stefano Calamani)